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┌───────────────────────┬────────────────────┬────────────┐　　　
│Test　 Items　　　　　　　　　　　　　　　　　│　　　　　　　Test Results　　　　　　　│Test Methods　　　　　　│　　　
├─────────────────┬─────┼────────────────────┼────────────┤　　　
│Protection Efficiency　　　　　　 │1　　　　 │　　　　　　　　 94.15　　　　　　　　　│TSI model 8130　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│of Mask(%)　　　　　　　　　　　　│2　　　　 │　　　　　　　　 93.73　　　　　　　　　│Flow rate:85.2　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│(0.28μm,DEHS,CMD)　　　　　　　　│3　　　　 │　　　　　　　　 93.56　　　　　　　　　│(Liter/min)　　　　　　 │　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│4　　　　 │　　　　　　　　 94.32　　　　　　　　　│　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│5　　　　 │　　　　　　　　 94.04　　　　　　　　　│　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│6　　　　 │　　　　　　　　 94.34　　　　　　　　　│　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│Ave.　　　│　　　　　　　　 94.02　　　　　　　　　│　　　　　　　　　　　　│　　　
└─────────────────┴─────┴────────────────────┴────────────┘　　　
　Note: Since the sample given by the client was insufficient, the results are indicative test only.　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　Note: Sample description is given by the client: 54 gsm Meltblown Filter(AFR054UHY)　　　　　　　　　　　　　　　　　　　　
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┌───────────────────────┬────────────────────┬────────────┐　　　
│Test　 Items　　　　　　　　　　　　　　　　　│　　　　　　　Test Results　　　　　　　│Test Methods　　　　　　│　　　
├───────────┬───────────┼────────────────────┼────────────┤　　　
│Drop pressure(mmH2O)　│1　　　　　　　　　　 │　　　　　　　　　8.5　　　　　　　　　 │TSI model 8130　　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　│2　　　　　　　　　　 │　　　　　　　　　8.5　　　　　　　　　 │Flow rate:85.2　　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　│3　　　　　　　　　　 │　　　　　　　　　8.7　　　　　　　　　 │(Liter/min)　　　　　　 │　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　│4　　　　　　　　　　 │　　　　　　　　　8.6　　　　　　　　　 │　　　　　　　　　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　│5　　　　　　　　　　 │　　　　　　　　　8.5　　　　　　　　　 │　　　　　　　　　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　│6　　　　　　　　　　 │　　　　　　　　　8.6　　　　　　　　　 │　　　　　　　　　　　　│　　　
│　　　　　　　　　　　├───────────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　│Ave.　　　　　　　　　│　　　　　　　　　8.6　　　　　　　　　 │　　　　　　　　　　　　│　　　
└───────────┴───────────┴────────────────────┴────────────┘　　　
　Note: 1mmH2O=9.8Pa.　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　Note: Since the sample given by the client was insufficient, the results are indicative test only.　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　Note: Sample description is given by the client: 54 gsm Meltblown Filter(AFR054UHY)　　　　　　　　　　　　　　　　　　　　
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